
MILACA CITY COUNCIL AGENDA 

JANUARY 20,2011 


Oaths of Office 

6:30 	 Call meeting to order 
Roll Call 

Consent Agenda 
Minutes of December 9, 2010 meeting 
Bills for payment 
Resolution No. 11 01 Approving charitable gambling premises permit 
Resolution No. 11 - 02 Assessing unpaid water and sewer bill 
Resolution No. 11 03 Write off NSF/Account closed checks 
City Treasurer's report 

Citizens Forum 
Mary Jo Harris - Blue grass festival 

Public Hearing 
Small Cities Development Program Grant Lezlie Sauter 

Resolution No. 11 - 04 - Support for Application 

Requests and Communications 

Ordinances and Resolutions 
Resolution No. 11 - 05 Approving 2010 budget changes 

Reports of Boards and Commissions 
[...]
• 	 WELLHEAD PROTECTION PLANNING EXPERTISE 

Mark is experienced in each of the phases of wellhead protection 
planning, including construction of groundwater flow models, 
aquifer testing, capture zone delineation, vulnerability 
assessments, contaminant source inventories, wellhead protection 
plan construction, coordination with local units of government, 
and public participation meetings . 

• 	 PLYMOUTH, MN - PART 2 WELLHEAD PROTECTION PLAN 

Mark managed both phases of this Wellhead Protection Plan, 
developing a computer groundwater model to simulate flow in the 
aquifer. He also created a contaminant source inventory and 
management plan to protect the source areas for the City's water 
supply. 

• 	 SAINT JAMES, MN - PART 2 WELLHEAD PROTECTION PLAN 

Mark developed a Wellhead Protection Plan for the City. This 
project offered unique challenges in that the entire wellhead 
protection area was not only highly vulnerably to contamination, 
but it was located entirely outside the city limits. Mark coordinated 
his efforts with both the City and the affected townships to 
develop a management plan that could easily be implemented by 
all interested parties. He also assisted with the protection of 
private wells in the nearby townships. 

• 	 ROBBINSDALE, MN - PART 2 WELLHEAD PROTECTION PLAN 

Mark developed a Wellhead Protection Plan. Unique challenges 
faced during this project were a very tight schedule to meet the 
completion date and a vulnerable wellhead protection area that 
required a complex Potential Contaminant Source Inventory. Mark 
worked with the City to meet the deadlines and produced a plan 
that was accepted during the first round of MDH reviews without 
comments. This project created the Part 2 Wellhead Protection 
Plan for the City of Robbinsdale to fulfill MDH rules for plan 
development. 

.:ItBonestroo 



• 	 SHAKOPEE PUBLIC UTILITIES COMMISSION - WELLHEAD 

PROTECTION 

As project manager, Mark oversaw the completion of Parts 1 and 
2 of Shakopee's Wellhead Protection Plan. Part 1 of this plan 
developed a computer groundwater model to identify the capture 
zones for the water supply wells. The Part 2 plan inventoried 
potential sources of contamination and developed a management 
plan to help mitigate the risk of future contamination events 
affecting the water supply aquifers . 

• 	 LAKE CITY, MN - PART 2 WELLHEAD PROTECTION PLAN 

Mark was the project manger responsible for coordinating the 
team's efforts. Bonestroo worked with the City to help prevent 
contamination to the public water supply and meet MDH 
requirements by completing its Part 2 Wellhead Protection Plan. 

o 	 COON RAPIDS, MN - PART 2 WELLHEAD PROTECTION PLAN 

As project manager, Mark led the team's efforts and was 
responsible for budget and schedule. This project involved 
developing the City's Part 2 Wellhead Protection Plan to meet 
MDH requirements and manage potential sources of aquifer 
contamination . 

• 	 RICHFIELD, MN - WELLHEAD PROTECTION PLAN PART 2 

Mark served as project manager of this Part 2 wellhead protection 
plan to help prevent contamination by effectively managing 
potential contaminant sources in the area contributing water to a 
public water supply well. This included preparing a contingency 
strategy for alternate water supply, and providing a tool to help 
increase public awareness about protecting aquifers . 

.ttBonestroo 



CLIENT SERVICE MANAGER 

Phil Gravel, PE 


EOUCAnON 

University of Minnesota 
Bachelor of Science Civil 
Engineering 
University of Minnesota 
carlson School of Management 
Certificate Masters of Business 
Administration 

CURRENT LICENSES 

Professional Engineer-MN 

PROFESSIONAL ORGANIZAnONS 

American Council of 
Engineering Companies 
(ACEC) 
American Public Works 
Association (APWA) 
Water Pollution Control 
Federation (WPCF) 

Qualifications for 

Milaca Wellhead Protection Plan 
Mr. Gravel joined Bonestroo in 1987 as a Civil Engineer and 
currently serves as a Principal. Phil has experience in project 
management, design engineering, construction engineering, and 
field investigating for the Civil Engineering Group. He has 
experience in all aspects of municipal engineering and has served 
as the appointed City Engineer for seven municipalities. Phil serves . 
as the consultant City Engineer for Milaca. 

Relevant Experience 

• 	 CITY OF MILACA- CITY ENGINEER 

Phil has served as the Milaca city engineer since 1996. He worked 
with the City to complete street reconstruction projects covering 
approximately 80% of the City. During Phil's tenure as city 
engineer, Milaca has improved its water system with the 
construction of two wells, raw water transmission piping, 
distribution system mains, and a new water treatment plant. Phil 
has also assisted with comprehensive planning efforts. 

• 	 FOREST LAKE, MN - CITY ENGINEER 

Phil served as the Forest Lake city engineer from 2003 through 
2009. During this period, he assisted with completing the City's 
wellhead protection plan and reviewed its sewer and water rates. 

• 	 MAPLE LAKE, MN CITY ENGINEER 

Phil was the Maple Lake city engineer from 1994 to 2006. Since 
2006, he has been principal in charge, providing oversight to 
ensure continuity, quality design, and responsive service. Phil also 
serves on the City's economic development team. 

• 	 MINNEAPOLIS. MN - WAREHOUSE DISTRICT HERITAGE STREET PLAN 

Phil is the project engineer for this project that will develop a 
street master plan for the warehouse district for consistent 
guidance on street repair, ADA issues, and development 
approvals. Goals are to preserve historic infrastructure, improve 
pedestrian space, and incorporate sustainable practices. 

• 	 ROCKFORD, MN - CITY ENGINEER 

Phil served as the Rockford city engineer from 1994 to 2004. 
Since 2004, he has been principal in charge. As part of the 
ongoing engineering, Phil was involved in developing the City's 
wellfield and water master plan process. In 2006, the City 
completed its wellhead protection plan in conjunction with the 
construction of well #7. Phil worked with Mark Janovec on the 
wellhead protection plan and Dick Foster on the well portion of 
the project . 

.ttBonestroo 



WELLS 

Richard W. Foster, PE 


EDUCAll0N 

University of Minnesota 
Bachelor of Science, Ovil 
Engineering 

CuRRENT UCENSES 

Professional Engineer-MN 

Qualifications for -----------------, 

Milaca Wellhead Protection Plan 
Mr. Foster serves as Bonestroo's manager for the design of water 
supply systems and all pumping facilities. Dick specializes in the 
design of municipal wells and pumps/pump houses and 
submersible pump stations, water reservoirs, water booster and 
stormwater pumping stations, and sanitary sewage lift stations. 

Experience 

• WELLS 

Dick's municipal design experience includes more than 150 new 
wells, pumps, and pump houses. His experience in 
troubleshooting eXisting well problems is extensive, as is his 
knowledge of area geology and aquifers. Dick's design and 
rehabilitation work on wells alone covers more than 50 Minnesota 
and Wisconsin communities whose water supply comes from a 
variety of sources. He has done well work for the following 
communities: 

- Maple Grove, MNAndover, MN 
Maple Plain, MN - Annandale, MN 

- Mapleton, MN - Apple Valley, MN 
- Marshfield, WI - Belle Plaine, MN 
- Medina, MN - Brook Park, MN 
- Milaca, MNcambridge, MN 

Minnetrista, MN - camp Ripley, MN 
- New Scandia, MN - carver, MN 

Northfield, MN - Champlin, MN 
- Oak Park Heights, MNChanhassen, MN 
- Onamia, MNChaska, MN 
- Orono, MN - Claremont, MN 
- Plymouth, MNCold Spring, MN 

Ramsey, MN - Cokato, MN 
- Red Wing, MNCottage Grove, MN 
- Redwood Falls, MN - Cross Lake, MN 
- Rockford, MN - Dakota County, MN 

Rosemount, MNDayton, MN 
- Savage, MN - Dennison, MN 
- Spring Lake Park, MNEagan, MN 
- Stacy, MN - Elgin, MN 
- Windom, MN

Faribault, MN 
Winona, MN 

- Farmington, MN 
- Woodbury, MN 

- Hazelden 
U.S. Dept of Veteran Affairs 

- Hinckley, MN 
- Koochiching County, MN 

- Howard Lake, MN 

Inver Grove Heights, MI 


.ttBonestroo 



WATER AND WASTEWATER ENGINEER 

Ronald A. LaFond, PE 


Qualifications for 

Milaca Wellhead Protection Plan 
Mr. lafond joined Bonestroo in 1996 and currently serves as an 
Environmental Engineer in the firm's Environmental Group. With 
25 years of engineering experience, Ron specializes in wastewater 
facility and design. Prior to his employment at Bonestroo, he was a 
Consulting Engineer in Seattle and a Civil Engineering Officer in the 
United States Air Force. 

Relevant Experience 

EDUCATION • MILACA, MN - WATER TREATMENT PLANT 

University of Washington Ron was project manager for the design and construction of the 
Master of Science Civil city's new water treatment plant built for iron and manganese
Engineering removal. The project included a 2,800 SF building, chemical feed 
University of Washington 

system, high service pumps, three filter cells, electrical, controls, Bachelor of Science Civil 

Engineering emergency generator, and backwash pond. 


CURRENT LICENSES o WASECA, MN - WASTEWATER SYSTEM IMPROVEMENTS 

Professional Engineer-MN Ron was project manager and lead process engineer for design 
Professional Engineer-WA and construction. The project included hydraulic improvements for 

12 MGD peak capacity, expanded aeration capacity, chemical 
PROFESSIONAL ORGANIZATIONS phosphorus removal, rehabilitation of existing secondary clarifiers,
Water Environment Federation 

expanded post aeration, autothermal aerobic digestion (ATAD),(WEF) 
and long-term sludge storage . 

• 	 CHISAGO, MN - WASTEWATER FACILITY IMPROVEMENTS 

Ron was responsible for the hydraulics and activated sludge 
process. The project included preliminary treatment, sequencing 
batch reactors, disinfection, post-aeration, sludge thickening, and 
sludge reed beds. Peak hydraulic capacity is 12 MGD. 

o 	 DELANO, MN • WASTEWATER FACILITY IMPROVEMENTS 

Ron was lead process engineer and project manager for planning, 
design, and construction. The project included new influent 
pumps, grit removal, sequencing batch reactors for biological 
phosphorus removal, and expanded disinfection and sludge 
treatment. Peak hydraulic capability is 6.75 MGD. 

• 	 LAKE CITY, MN • WASTEWATER TREATMENT PLANT EXPANSION 

Ron was lead process engineer and project manager for the 
design and construction. The project incorporated a new activated 
sludge process with biological phosphorus removal, modifications 
to existing clarifiers, sludge thickening, odor control, and new 
laboratory. Peak hydraulic capability is 4.6 MGD. 

JftBonestroo 



GIS COORDINATOR 

Jeff H. Rasmussen 


EDUCATION 

Alexandria Technical College 
Associate of Applied Science 
Geographic Information 
Systems 
St. Goud State University 
Bachelor of Arts Local and 
Urban Affairs 

CoMPUTER ExPERIENCE 

Access 
ArC/Info 
ArcGIS 
ArcView 
AutoCAD Map 
AutoCAD Raster Design 
Avenue Programming 
Cold Fusion 
FoxPro 
Mapguide Author 
Visual Basic 
Windows UNIX 

Qualifications for 

Milaca Wellhead Protection Plan 
Mr. Rasmussen joined Bonestroo in 1999 and currently serves as a 
GIS Coordinator in the firm's St. Cloud office. Jeff's skills in data 
translation and verification related to GIS are applicable to a wide 
variety of municipal planning and engineering projects. He has 
experience in all phases of custom GIS development, including 
client needs assessment, cost estimation, application development, 
spatial and relational data conversion, testing and documentation, 
and training. 

Relevant Experience 

• 	 MILACA EXPERIENCE 

Jeff has been the GIS consultant for the City of Milaca for eight 
years. He was part of the original Bonestroo team that created 
Milaca's base city and utility maps from scratch. Jeff provided all 
GIS and mapping services for Milaca's 2005 Comprehensive Plan. 
He assists with building and maintaining digital GIS data in all 
forms for City use, including sanitary, water, and storm utilities, 
zoning, land use, parcels, and aerials. Jeff also provided 
applications and software support to increase the functionality of 
the City's GIS information. 

• 	 FOLEY, MN GIS DATABASE 

Jeff assisted in creating all GIS digital data currently used by the 
City. Building an entire GIS database literally from scratch, Foley 
now has access to utilities, zoning, parcel information, and aerial 
photography right at their fingertips. As he has for nine years, Jeff 
continues to serve as Foley's GIS consultant, working both with 
City Hall and Public Works to continue to build Foley's digital data. 

• 	 ST. CLOUD PUBLIC UTILITIES - SANITARY SEWER INTERCEPTOR 

INSPECTION 

Jeff was the GIS lead on a 200S Sanitary Sewer Interceptor 
Inspection project. He oversaw all project technical data between 
Bonestroo and the City as it related to St. Cloud's interceptor 
system. In addition, he created map books used by st. Cloud and 
Bonestroo's field staff to assist with locating and documenting 
information on-site. 

• 	 MELROSE, MN GIS EXPERIENCE 

Jeff has provided on-site access for both Public Works and City 
Hall staff for ten years. He recently assisted Melrose in creating a 
GIS dataset of all platted and recorded easements throughout the 
City, including vacated easements. Jeff has also been a focal point 

-#sonestroo 



at Bonestroo in answering numerous land/property questions that 
have arisen from Melrose, including providing document research 
and reporting. 

• 	 SARTELL, MN - GIS EXPERIENCE 

Jeff has worked directly with Public Works, Administration, and 
Planning for ten years, creating vast GIS datasets to make data 
access more reliable and timely. Jeff created numerous 
applications to allow access to normal GIS data and specialty data 
such as assessments, record drawings, snow plow routing, and 
significant ecological areas. 

#sonestroo 



PROPOSAL 

Compensation 

PROPOSED COMPENSAnON 

Compensation for each task described in the Work Plan section is 
outlined in the table on the following page. The project will be 
completed on a lump sum basis, with a total budget of $5,824. In 
an effort to reduce project costs for the City, note that we propose 
to provide Phil Gravel's Principal in Charge services at no cost on 
this project. 

# Bonestroo 24 



City of Milaca 
Wellhead Protection Planning - Part 2 January 2011 

Hours Hours Hours Hours Total Hours 

13 4 6 a 23 

4 a a 0 4 

2 0 0 a 2 

8 0 0 0 

1 0 0 0 1 

1 0 0 a 1 

7 Reporting 8 1 4 2 15 

8 Meetings 12 3 0 0 15 

9 Public Review Process 6 1 0 0 7 

• Bonestroo 





